

Big Jake[®] 2
PVC / Meta-Aramid Fabric
Flame Resistant Rain Coat
ANSI Class 3 High Visibility
Standard
HRC2 / CAT2, Arc Rating ATPV 11
cal / cm²



Tested in accordance with ASTM F903 –
Standard Test Method for Resistance of
Materials used in Protective Clothing to
Penetration by Liquids
(Test report located below under Specs sheet
and Downloadable documents section)



Product Type

Hi-Vis

FR Test Method 1

ASTM F1891

FR Test Method 2

ASTM 2733

Cape Vented

No

Color

Fluorescent Lime

ARC Risk Category

CAT2

Material

PVC/Meta-Aramid

Front Closure 1

Zipper & Snaps





BJ238CH

<i>Product #</i>	<i>Chest Size</i>	<i>Sizing Type</i>	<i>Case Pack</i>	<i>Case Weight (lbs)</i>
<i>BJ238CHL</i>			<i>5</i>	<i>18.380</i>
<i>BJ238CHM</i>			<i>5</i>	<i>17.550</i>
<i>BJ238CHX4</i>			<i>5</i>	<i>21.250</i>
<i>BJ238CHX5</i>			<i>5</i>	<i>21.770</i>
<i>BJ238CHX2</i>			<i>5</i>	<i>19.800</i>
<i>BJ238CHXL</i>			<i>5</i>	<i>19.180</i>
<i>BJ238CHX3</i>			<i>5</i>	<i>20.460</i>

